
Old Dominion University Old Dominion University 

ODU Digital Commons ODU Digital Commons 

Civil & Environmental Engineering Theses & 
Dissertations Civil & Environmental Engineering 

Spring 2017 

Quantifying Cyanide Inhibition of Nitrification and Developing Quantifying Cyanide Inhibition of Nitrification and Developing 

Cost-Effective Treatment Processes Cost-Effective Treatment Processes 

Germano M. Salazar-Benites 
Old Dominion University, gsalazar@hrsd.com 

Follow this and additional works at: https://digitalcommons.odu.edu/cee_etds 

 Part of the Biochemistry Commons, Chemical Engineering Commons, and the Environmental 

Engineering Commons 

Recommended Citation Recommended Citation 
[...]
4.18 – Nitrite at SCE when SBR A was kept at a constant concentration of                   

0.05 mg/L CN ................................................................................................................... 61 

4.19 - SBR A exposed to KCN targeting different concentrations of CN at   warmer 

temperatures (28 °C). ........................................................................................................ 63 

4.20 CN- Sample point for SBR B / MBCNTP ................................................................ 64 

4.21 - SBR B/MBCNTP profile at 100% RAS (10/17/14) ............................................... 65 

4.22 - SBR B/MBCNTP profile at 100% RAS (10/22/14) ............................................... 65 

4.23 - SBR B /MBCNTP profile at a 100% RAS (10/29/14) ........................................... 66 

4.24 - SBR B/MBCNTP profile at a 100% RAS (11/24/14) ............................................ 66 

4.25 - SBR B / MBCNTP profile at 100% RAS (12/01/14) ............................................. 67 

4.26 - SBR B /MBCNTP profile at 50% RAS (01/21/15) ................................................ 68 

4.27 - SBR B /MBCNTP profile at 50% (01/28/15) ......................................................... 68 

4.28 - SBR B /MBCNTP profile at 50% RAS (02/04/15) ................................................ 69 

4.29 - SBR B /MBCNTP profile at 50% (02/11/15) ......................................................... 69 

4.30 - SBR B / MBCNTP profile at a 50% RAS (02/20/15) ............................................ 70 

4.31 - Effects of temperatures on CN removal ................................................................. 72 

4.32 - Effluent TIN when increasing temperatures on MBCNTP .................................... 72 



xiii 

 

Figure                      Page 

4.33 - Influent WAD CN
-
 and effluent TKN on SBR C / NEF C reactor ........................ 73 

4.34 - Jar test results using Fe
2+

 and Fe
3+

 at different Fe/CN molar ratio and pH. ........... 75 

4.35 - Jar test results when using different Fe/CN ratios and using NaOH or PCE for 

alkalinity. pH controlled at 6 not controlled when using PCE. ........................................ 77 

4.36 - Jar test results after 15 minutes............................................................................... 81 

4.37 - Jar test results after 2 hours .................................................................................... 81 

4.38 - Results from SW-C plus Fe
2+

 jar test controlling DO concentration. .................... 86 

4.39 - Importance of precipitating Fe complexes for a better CN
- 
removal. ..................... 87 

4.40 - Jar test results. Interference from RAS solids. ....................................................... 89 

4.41 - Sudden increase on chlorine demand at BHTP. ..................................................... 91 

4.42 - Critical temperatures of 40 °C in the MBCNTP system ........................................ 92 

4.43 - Overall performance at BHTP in 2015 when the MBCNTP system and nitrification 

were working simultaneously. .......................................................................................... 93 

 

file:///C:/Users/gsalazar/Desktop/Thesis%202016/Germano's%20Thesis%20(Draft)%202.docx%23_Toc477638615


1 

 

CHAPTER 1 

INTRODUCTION 

1.1 Background and motivation 

Biological nutrient removal (BNR) processes are the preferred method for 

removing nitrogen and phosphorus compounds from wastewater because of reduced 

energy and chemical requirements of BNR treatment compared to physical–chemical 

treatment. However, BNR processes are known to experience various upsets due to 

environmental factors, such as temperature,  low dissolved oxygen (DO) concentration, 

pH, un-ionized ammonia, and certain chemical inhibitors (USEPA, 1984). There are 

times when unstable BNR operations create obstacles for meeting stringent effluent limit 

requirements of total nitrogen (TN) and total phosphorus (TP), for wastewater treatment 

plants (WWTPs).  

One of the biggest challenges and concerns, for all WWTPs which are making 

efforts to achieve nitrification and simultaneously operate a multiple hearth furnace 

(MHF) for the incineration of dewatered biosolids is chemical inhibition due to process 

chemical creation.  

Incinerator flue gas, prior to being discharged into the atmosphere, is typically 

treated with a wet scrubber system to reduce gas temperature, aid in the separation of 

particulates, and remove water-soluble air contaminants, such as sulfur dioxide (SO2), 

hydrochloric acid (HCl), ammonia (NH3) and hydrogen cyanide (HCN). The water used 

in the wet scrubber system also known as scrubber water (SW)  is collected and normally 

recycled back to the treatment plant headworks laden with water-soluble contaminants. 

Free cyanide (HCN + CN
-
), hereinafter referred to as CN, is effectively removed from the 



2 

 

flue gas but is of concern because high concentrations cause inhibitory impacts on 

nitrification. The SW CN
 
concentration can be as high as 30 mg/L with a typical flow of 

around 1 MGD. The impacts of CN on nitrification are considered only inhibitory at 

above 0.1 mg/L (Neufeld, 1984; Britton, 1984) and toxic for the aerobic bacteria with a 

CN toxicity threshold of about 200 mg/L (Fuller, 1985). Therefore, a process to treat or 

destroy CN must be implemented to eliminate the negative impacts on nitrification. 

Biological degradation of CN is the preferred method not only because it is less 

expensive than chemical and physical methods but also because it is environmentally 

friendly (Dash et al., 2009). Moreover, for WWTPs this biological degradation method is 

more convenient due to the variety of microorganism culture already present in the 

wastewater.  

Sidestream biological cyanide treatment processes (SBCNTP) are typically used 

to minimize the impact of CN on nitrification, but these processes operate with a separate 

biomass requiring a formal sidestream process, including tanks, equipment, and footprint.  

This study was focused on the impact of CN inhibition on nitrification in WWTPs and 

developing cost-effective treatment processes.  

 

1.2 Project Background 

Hampton Roads Sanitation District (HRSD), a political subdivision of the 

Commonwealth of Virginia, owns and operates nine major wastewater treatment plants 

and four minor plants on the Middle Peninsula with a combined capacity of 249 MGD. 

The treated wastewater effluent from seven of the thirteen treatment plants is discharged 

into the James River Basin and five of these treatment plants operate a MHF. One of 



3 

 

these 5 plants is the Virginia Initiative Plant (VIP) which was designed to provide 75% 

reduction in phosphorus year round and 65% reduction in nitrogen on a seasonal basis. In 

1992, when VIP was placed into service for the first time, plant staff noticed that twice 

the amount of solids retention time (SRT) was required to achieve consistent nitrification 

compared with the pilot study. This indicated nitrification inhibition was occurring at the 

facility (Waltrip et al., 1993). After conducting nitrification assays, including all recycles 

flows, it was demonstrated that the SW was the source of the inhibition, hence, a pilot 

study was conducted to consider the treatability of the VIP plant's solids-handling SW, 

and to develop design criteria. A CN target concentration of 1 mg/L, after treatment, was 

established to be less than the threshold inhibition concentration of 0.1mg/L, when 

diluted in the full-scale plant flow (Daigger et al., 1998). 

Two existing but unused solids digestion tanks, each 18.3 m (60 ft) in diameter 

and 6.7 m (22 ft) deep, were used for construction of a nitrification enhancement facility 

(NEF). As shown on Figure 1.1, all the waste solids coming from the secondary clarifiers 

are mixed with the SW and centrate coming from the centrifuges (SW-C) to treat the CN.  

 



4 

 

 
Figure 1.1 - VIP NEF System (SBCNTP) 

 

 

One tank serves as an aeration basin and the second tank serves as a clarifier to have a 

better SRT control. Solids from the NEF clarifier can be returned back to the NEF 

aeration tank influent or wasted to the thickening and dewatering process. Additionally, 

the overflow from the NEF clarifier is piped to the headworks. 

Similar to VIP NEF, in 2013, after a major upgrade, a mainstream biological 

cyanide treatment process (MBCNTP) was implemented at Boat Harbor Treatment Plant 

(BHTP) to treat CN and enhance nitrification. In this plant the footprint was limited thus 

the design criteria were different. It was decided that one of the six aeration tanks was to 

be used for CN treatment (Figure 1.2). In addition, unlike VIP NEF, return activated 

sludge (RAS) was the main source of microorganisms for the CN treatment; hence there 

will be an intermingling of mixed liquor in the main BNR process and the MBCNTP. 



5 

 

 

Figure 1.2 - BHTP using one aeration tank as a MBCNTP 

 

 

 

There is adequate detention time in one aeration tank to treat CN before exiting 

the MBCNTP system and becoming mixed with all the other aeration effluents. However, 

when trying to nitrify and treat CN simultaneously for the first time, there was no 

success. After two months with no indication of nitrification it was decided to stop the 

SW-C flow going to the MBCNTP system and instead send it back to the headworks. On 

this configuration all 6 aeration tanks were utilized for mainstream nitrification. By doing 

this nitrification was finally achieved; however it was not sustainable for long term. The 

combination of low influent flows (lack of dilution) and high CN concentrations in the 

SW were causing periods of nitrification inhibition. Finally, the MBCNTP system was 

put back in service and within the next day, nitrification was lost. 



6 

 

The MBCNTP system at BHTP was expected to treat CN and enhance 

nitrification but, for unknown reasons, these objectives were not achieved. The only 

known fact was that we needed to find a feasible solution. 

 

1.3 Research Objectives 

Objective 1: Identify mechanism for the observed dramatic nitrification inhibition 

in the BHTP approach for managing SW, as compared to the approach used at VIP (and 

other HRSD facilities) 

Objective 2: Quantify the impact of CN and SW on nitrification as a function of 

wastewater temperature, solids retention time, and other process conditions. 

Objective 3: Propose a cost-effective solution in which the treatment of CN and 

nitrification can occur in intermingled mixed liquor. 

  



7 

 

CHAPTER 2 

LITERATURE REVIEW 

2.1 Biological Nitrogen Removal 

Nitrification is a two-step biological process in which ammonia (NH4-N) is oxidized 

to nitrite (NO2-N) and nitrite is subsequently oxidized to nitrate (NO3-N). This aerobic 

oxidation process occurs by two groups of bacteria, ammonia-oxidizing bacteria (AOB) 

and nitrite oxidizing bacteria (NOB). Both of these groups are classified as autotrophic 

organisms since they derive energy for growth from the oxidation of inorganic nitrogen 

compounds. The two groups of bacteria are distinguished from one another by their 

ability to oxidize only specific species of nitrogen compounds. While AOB can oxidize 

ammonia to nitrite it cannot complete the oxidation to nitrate, NOB is limited to the 

oxidation of nitrite to nitrate. (Metcalf, Eddy & AECOM, 2014). 

The energy-yielding two-step oxidation of ammonia to nitrate is as follows: 

Step 1: 

    
     

   
→      

               (1.1) 

Step 2: 

    
    

   
→      

        (1.2) 

Total oxidation reaction: 

    
         

               (1.3) 

Based on Equation 1.3, the oxygen required for the complete oxidation of ammonia to 

nitrate is 4.57 g O2/g NH4-N, where 3.43 g O2/g NH4-N is consumed by AOB and 1.14 g 

O2/g NO2-N by NOB representing a 75% and 25% of energy consumption respectively. 

Additionally, 100% alkalinity is used by AOB while oxidizing NH4-N. 



8 

 

On Equation 1.4 for each gram of NH4-N converted, 7.14 g of alkalinity as 

CaCO3 is required (Metcalf, Eddy & AECOM, 2014). 

    
       

         
               (1.4) 

The maximal growth rate of the nitrifying bacteria (NOB, AOB) is smaller than that of 

heterotrophic bacteria. Consequently, if suspended growth bioreactors are operated in a 

way which requires the bacteria to grow rapidly, it is more than likely that the nitrifying 

bacteria will be washed from the system thus eliminating nitrification while the removal 

of organic compounds continues. (Grady et al. 2011).  

After nitrification is achieved, denitrification can take place reducing the NO3-N 

or NO2-N to nitrogen gas (N2) by denitrifying bacteria. This will occur in the absence of 

DO or under limited DO concentrations as oxygen is the preferred electron acceptor for 

denitrifying organisms. Both heterotrophs and autotrophs can carry out denitrification. In 

dissimilatory biological denitrification by heterotrophic bacteria, NO3-N acts as the 

electron acceptor and is reduced while the organic carbon compound acts as the electron 

donor and is oxidized. (Metcalf, Eddy & AECOM, 2014).  

The complete denitrification process from NO3-N to N2 can be observed in 

Equation 1.5 below: 

   
     

                 (1.5) 

Additionally, on Equation 1.6, one equivalent of alkalinity is produced per equivalent of 

NO3-N reduced, which equates to 3.57 g of alkalinity as CaCO3 per g of NO3-N reduced. 

In other words, via denitrification a 50% of alkalinity can be recovered.  

               
                            (1.6) 

 



9 

 

2.2 Cyanide anion (CN
-
) and Hydrogen cyanide (HCN) 

Knowing the characteristics of CN
- 

and HCN helps to better understand the 

impact on the nitrification process, hence this section will be dedicated to CN
-
 and HCN, 

their toxicity, usage, important characteristics, formation, and relevant removal 

technologies. 

 

2.2.1 What are CN
-
 and HCN? 

CN
-
 is an anion formed from a carbon atom triple bonded to a nitrogen atom 

(Smith, 1999) and may be present in the environment as a gas (HCN), as a salt (KCN, 

NaCN) or as various cyanide complexes in solution ([Fe(CN)6]
4-

,[Ni(CN)4
2
, [Cu(CN)4]

2-
, 

etc.), the latter form being typically formed with metallic contaminants (Dash et al., 

2009). CN
-
 originates from natural sources and can also be manufactured. Annually, 

about 80% of the CN
-
 production is used in the manufacture of organic compounds, 

plastics and pharmaceuticals and a little less than 20% is used in the mining industry, 

especially for gold extraction (Logsdon et al., 1999).  

CN
-
 and HCN can also be found, as a by-product in various industrial 

wastewaters, such as coking, gold mining, electroplating or incineration scrubber 

blowdown water (Do et al., 2008; Kim et al., 2011; Luque-Almagro et al., 2016). A better 

description on how CN
-
 and HCN can be found in the incineration blowdown water is 

discussed in section 2.4.1. 

HCN in gaseous form can be a very dangerous substance and has the ability to 

dissolve in water, but is somewhat volatile with a Henry’s constant (KH) of 0.040 bar-

mole/L (at 25 °C) and a boiling point temperature of 25.6 °C (Smith, 1999). 



10 

 

The acid disassociation constant (pKa) for CN
-
 and HCN in water is 9.24 (Benjamin, 

2002), meaning that at a pH of 9.24, CN
-
 and HCN will be in equilibrium at a 50 mol% 

(Mudder, Botz & Smith, 2001). This can be better appreciated on Figure 2.1.  

 

 

 

Figure 2.1 - Relationship between HCN/CN
-
 at different pH 

 

 

 

Typically, the common pH in WWTPs it is around 7.0; hence, if CN is present, it 

can be said that the dominant form will be as a HCN and even more dominant in the SW-

C since the pH is usually less or around 6.0. Additionally, CN